Head Assembly

_0C
"

m
w0

-

70

6
\

o

N
5

11



Parts List for JVM-836
Head Assembly
Note: Some index numbers in this parts list have two part numbers. If your milling machine has
the serial number 0040050 and higher, use the part numbers ending with a “T". If your milling
machine has the serial number xxx0049 and lower, use the part number without the letter “T".

Index Part

No. No. Description Size Qty.
1o JVMB3B-07 o Castle NUtunnsmnmssamesisnnimnms M2z 1
D i JVMB36-02....... v Loek NUb s s o s, S e s, 1
3 TS-1523041 ..o Hex Socket Cap Screw ... MBX12....ooeeee 3
4. JVM836-04...................... COVET .. e 1
LS S JVMB36-05.......covive Taper SIBBVE ... e 1
[ — MAVAT TSR 8 A —— 2704 {1 To S SN R R A 1
7 — JYMBIB-07 s TrEANSMISSION: SIEBVE s e S T o S T T e 1
Bivmav JYMB36-085mmurmmesma L (0] 4 BT | S A E e 1
____________ JVMB3B-08T ovnesricnnny VO OB AT o s e i T T o S P ey Lo e ey
2 I INVMB36-09. i Sprng Washer vy e 3
10........ JVMB36-10.......ccvvviicrinns Cross Round Head Screw...................ooe. MAX16......cooovee 3
14 ... JVMB36-14.......ooo Shaft ... e 1
............ JVMB36-14T .. Shaft s s
18w YT 12 TSl T —— KEV oo s ase s XN s ssosnmansii 1
i —— JVMB36-16. i Cross FlatHead SErew .covnawmsnanmass MBXB v 1
T enmm IVMBIB-17 o cvvvvvsunanininn VWRItHEY, KBY oo s s s s Ry SO Py e i ons 1
18 JVMB36-18...vsnvnnnniny Volume Spring qusseminnninmnie s nsnssnnnn 1
............ JVIVIBIB=18T ... o NVOIUME SPING ..o i e i s i S R S s b e 1
19........ JVMB36-19........oo Spring Bracket ... 1
21 TS-1524011 ... SEetSCreW ..o M8BX8........ovvieeie 1
7.7 — 612 S o 1 102y FE———— Hex:Socket Cap SCIew .......siimmanssasas Y1 [ 6 [ O——— 4
23 oo LYY T [ 1SR e ——— TransmisSion SIEEVE . ... muimmmiminn siawsimnsis s s i 1
28 i TS-152401 v svsvnsnmanas SEUSCIreW vimmnsmsneninimaisssinrsams MBX8 ccovmmmmaiasans 1
25 JVMB36-25 oo Round PIN s s e s s s s 1
26, .. JVMB36-26.......ccvvveerinns HaNAIE BASE .......oiiiiiiiiiieeet et et 1
............ JVMB36-26T ......ooeeeeeeve. Handle Base ...t e
............ JVMB36-26TA ................... New Handle Assembly (Include:#26,30,31) ... cccccovvvvvivccivcciennn 1
.7 A — JVMB36-27 ..., SteelBall ..o 1751 TR 1
28 i MAY, Ll Shn E—————— -] o] ] Lo USSR R 1
(P.LC [ TS 152401 cvnsusnamsmsvmnss BB SCTBWE v s o v G R T T e A e MEX8smnmmnnvans 1
| [o— JVMBIB-30:scsimismvinii ROGKEE RO s awmimmmvmsisvmmsmi s i i i e s e 1
............ JVMBAE-30T iovninnsaiy: ROCKeE RO mmnasnnmnmmnnnn snnaanssvasamrana
iy JVMB3B 3 mmmnanss RO s s e S b T s A S e s e i st d b s s 1
,,,,,,,,,,,, JVMB36-31T o KNOD e e ]
2. i JVMB36-32.......cciii Flat Washer ... M8, 1
R K| — JVMB3E-33....cccocnmuvvimnivanins SprNg Washiel...usssssussssissssmis s MB .oinuinscomnmmess 1
<7 S MAYE SR TGER . S——— Heéx:Socket Cap-SEraW. .o 112> | S —— 1
T JVMB36-35..c.cmmmmmninin VVOTTI s o o S e s U L L O 1
____________ IVIVIB3B235T wucesmassonsnss WO sosvsrmrn s R s s s s s ]
3620 JVMBBB-36 vuvunvsninyi Whitniey KeV .onpesnasnnammnanaaimsn 4X4X16 ......ccvvee 1
ST e JVMB36-37 i VNI SATL i i it s imans st nass s S an e e A s A A A 1
38 JVMB836-38..........oc0ee Full Dog Point Set Screw .............cccccoveveinnen. MSXB........ooe 1
39..... TS-1522011 ..o Set SCreW ......ooviiiiieee MONE:: oo 1
{0 HAV/ T [0 5t o ——— BUShING e ommmmmmmmmmmmas s e s e e B L 1



,,,,,,,,,,,, INVMBZB-A0T conresns BUShING: s s s s s e e s
41 ... JVM836-41.......oooii Spring Pin vvsesmemnnassrmsaranmmms P3N .,
42 ... JVMB36-42.........coooee NN O i s S o L T P R
............ JVMB3B-42T oo WO e e
43 ... JVM836-43.......... SNat e e
............ JVMB36-43T oo SNEI e e
44 ..o JVMB36-44.....cocm0mimmunsiinian Flat KY oo AXAX12 oo
4500 JVMB3B-45......convvmmiiumun BUSHING v smrammmm s s aas s o s s e s S e e R
............ IVMBB6-45T oo BUSRIG s s s e I o o B N R T e S s
46 ........ JVMB36-46.........coo. v O DB iy s T R R R
47 ... JVMB36-47 ... CiRetaining RiNg s sen o oo, s covny
48 ... JVMB36-48...................... WIEEI ... e
Sy — JVMB36-52......ccovvee [ =T ol € T ST
Lo — TS-1523041 ..o Set SCreW ..o MEX10 ...
;- R LY TS R ———— Lgeating BIoCK: .ssmmumunmmmmsssaasmsmmsramsmmpmamsnssmmsts
58 s JVNIB36-55 s unmnuns Hex: Socket:Cap SEMBW ..cmmmmsmmssmmmmas 112574 b ————
BB JVMB36-56...conmvan Graduated RiNg «cov s i s i s i v
ST MR JVMB36-07 oo Graduated Tight NUE.:-...conmmmaneamnmmsnse s ez
58....... JVMB36-68........co s C-Retalning RING s o s S sy
59 ... JVMB836-59..........ooo S T EIW s i e e e B R B s s
60........ JVMB836-60...........cceeenee Graduated Scale............oooiiiiii i e
62...... TS-1524011 ..o SEetSCIeW ... M8BX8......c.eoeeeeee
57 - JVMBAB63...ccovenmnisinasmusns Tight Collar ... e
31 B MAVAY [T T 7 ——— R ETs| 116 o1 1- 1 RO SO
650 JVMBBE-65:....ccivmvmmuaiun Elexiblé:Hangle:.....umumanamaronsnmmmins s S
66 i JNMB36-66 vz TeHead Bolt ssnasunnmnsmumuns s s s e st
67 ........ JVMBAE-67 -vmnnass Sleeve Pipe onnmimmnn s s s e
68 ... JVMB36-68...........ceeenn Eastle NUE oo mees e campe cmmmmnns s na o e
69...... JVM836-69.........ceeeee. RaACK SIEEVE ..o e
............ JVMB36-69T ... RACK SIBBVE oo s e
i o F— AY) T b Je ST o A —— Conge point Set SCIeW ... suvissasisseisais 7,155~ ¢5 M ——
T2 e INMMB3B-T2imssunersnsnns: N scmrmmrms s e o D T R
____________ JVMB36-72T - summnmen Nilfssmemmemnmnmmmeenssanare s ey
............ JVMB836-72TA................... Nut Assembly (Include #72,83,98) ..........c.cooi v,
73....... BB6206 ... Ball Bearing .......cccooooevvvieiiiiiiiice 6206......ccc.cceee
74 ... JVMB36-74 ... Cross Flat Head Screw ............ccooeveivieeinnn, M5X10........ccoo
75 ... JVMB36-75......cccvveeen. NUE e e,
............ JVMBBBF5T e NUE oo s s s e S T S e
[T v/ [ b (SR L — Nut Assembly (Include #100.,101) ... nininnsnsmaias
s JVMB36-T6 wosmsnmsmene S D AC T ot P T R R
T i JVMB36-7 7-cosisasimanis S D O o T T S R e A
78 ........ ABB7008........cccooviic Angular Ball Bearing....................co 7008.....cccciiinnn
79........ JVMB36-79.....cooie Protection RiNG ... e
80........ JVM836-80.......c.ccceeeeen ProteCtion COVET ... ...vieiecce e e
............ JNMBRB=BOT ceoversioresmern PIOIECHOMIC OV R arrmsssmmssssmmss s s s e e S TS
81....... JVMB36-81 . oo Spindle Shatt o R
82.....JVM836-82............cceee Full Dog Point Set Screw ...........ccooceevvieenne. MBX6 ...
83........ TS-1522011 .o SetSCrew ..o MSX6 ..o,
84.......... JVMB36-84.............cooco StUd .o, M12x50.....................
B85 g o 7100 SRR —— Flat Washer: .o emmniivmsnmnunpsmse 1 i 2 B ———————
86 ... TS-154008 1 cmmmnnen Hek: NUE: oo e MI2: e
87 e INVMB36-87 icovnmsmesnns Liffit PlatShnsmmnnennannsmnnssnpes smannnanimunsnny
88........ JVMB3B-88...... vy RiVElL wramnssanammanememassas 2 semenrmnmanames
89...... JVMB36-89........cceveee SEOP BIOCK ... e
90........ TS-1523041 ... SetScrew ..o MBX12.....ccooeeee
91....... TS-1540041 ..o, Hex. NUb.......oo e MB...oooiieiie



92...... TS-41490011 ... HEX. SCreW ..o, M8x12

2 1 S— JYMB36:93. cooniovssimmenaes @] 1= PP, THABEPS civevenveussraon
2T MLV T il Lo T T —— HEEH BOUY cossmumommmammmme s nmcrisns: s s e s
____________ JVMB36-94T wiinvivniviin HEEH BOOYuommniaimsusimans ssssinnmanss s
95 em: JVMB36-95...c.ccnmnnnni Cross Round Cap SCrew............cocveeeeneenennn MBXB s o
96 s JVMB36-96 i | T
97 ........ JVMB836-97........................ GOV T e e
98........ JVM836-98........................ Aluminum BIOCK. ... @AX3 ..
100...... JVM836-100...................... Aluminum BIocK........ccooooic BBX3 ..
101 ... JVMB836-101......ccoveeien SEet SCIrEW ..o M8BX8.......ccvvveeeee
102 MLY( T F e 1S Lo b S — SRS CIOW oo A AR MBXB o omsssnanivemanns

14



Head Assembly
Used with Serial Number 0050104 and Higher

15



Head Assembly
Used with Serial Number 0050104 and Higher
Note: Some index numbers in this parts list have two part numbers. If your milling machine has
the serial number 0040050 and higher, use the part numbers ending with a “T". If your milling

machine has the serial number xxx0049 and lower, use the part number without the letter “T".

Index Part

No. No. Description Size Qty.
| P— JVMB36201 .0 cncamcmmmnma CaSHE NI oo s maeesissany M12. 1
Loversunes JVMBE6-02 .iivirvasminnu LOEI N et s s s S S e S S VS5 1
3 e TS=152304 1sssrreannas Hex Socket Cap SCrew ........ccccoovvvvveeiniiiciiins MBXA 2 vmssermnnss: 3
4 o JVMB360%:: s T 1
B s JVMB36-05........................ TaPEr SIEBVE ..o 1
6. JVMB36-06........c..oceevvve. SPIING oot e 1
7 — JVMB36-07 ... Transmission SIEEVE ..........coviioiiiicicccct e 1
< JVMBBB-08.....oonmecvmmisivans NV OTIY GRAN . csuvsenwumswssmsssrmmssm orimy s S s Fvs o3 R A AN S T 1
............ JVMBBB-08T uicocvavicsivinnaee WO BBEF . usmmnmms s s s ssvissisimsiismitimis |
S JVMB36-09....c.cmmmnnnn Spring Washer.. cuamswnsmmnnamnssaans M4 3
100 JVMB3G-100: 0 smmnms Cross Round Head Screw............c...ccoooieenn MAXA6 :covaivnnn 3
L JVME3B-1D vvvnannns Shaft ennammnnnesrsssnrs s BT 1
,,,,,,,,,,,, JVMB36-14T o Shaft e e
15........ JVM836-15.........ooo KBY e 5x5x20 ... 1
16........ JVM836-16.........ccoevvv Cross Flat Head Screw ... MSXB......ccooeeeeeee 1
3 oy f—— JVYMBBB21T...covwmmmmminssan WY KeY .ciuicususssnizmssmnssensnmmassmesssamm s ssmmmussirissussamssmgsmes: 1
1 SO JVMB36-18...ccsvmmvniminins VOlUME - SPING wveammrvasvememn v aaisamEissvan S-S oS s s 1
............ JYMBIB-A8T . vosrrmn: VORI SPHNG. . cccnmimman e ssinamasmeaiomiig |
e JVMB36-19......cccccieine Spring Brackel..cusmaneninsnnmannnninnm svmmsmsnnmiiasine 1
2 TS-1528011 oo Set SCrew v s ns R MBX8:iisnnann 1
22 ... TS-1514021 ..o Hex Socket Cap Screw ..., MBx15. ... 4
23 JVM8B36-23...... Transmission SIBEVE ... e 1
24 ... TS-1524011 ..o Set SCrew .....oooviiii MBX8.......oooiiei 1
25........JVM836-25........................ e T[T [ = Ty E o O TR 1
26 v JVYMBIED6 ..o ssvavismans HandlgBage .....cvnmpnnmmnspsssinns anononsssinmsmmes s 1
____________ JVYMBIB-26T v HANAS BESE onnmnnnnmnumnmsnnnnme sswmsmmeamasans |
,,,,,,,,,,,, JVMB836-26TA................... New Handle Assembly (Include:#26,30,31) ... ..ccoooeiiiiiiiinieii 1
27 S JVMB836-27 ..., Steel Ball ..o DO 1
28....... JVMB36-28.........c.oevvvee SN e e 1
29 ... TS-1524011 ..o Set SCrew ....covvvieeeeeeeee e, M8X8 ..o, 1
30........JVM836-30........ccvvee ROCKEE RO ... .o e 1
,,,,,,,,,,,, JVM836-30T ..., RoCket RO i e
7% 7 {—— JVMB36231 conevinmuissns 1T o] o O PO OI S P RER S 1
............ JVMBBE 3T uvanmmmemimns KOO B ermsmvmnmmenunsemmnmmras s R Sy |
B2m JVMB36-82 v nvnmnnwenn ElatWasher o mmonnmmmmninmns MEB smenamemes 1
38y JVMB36-33.nmmnuy: Spring Washer.sosssammmmamasim s o 1
3400 JVMB36-34 i i Hex Socket Cap Screw ..o M8BX16.....cvvii 1
35....... JVMB36-35..........ooo VO e 1
e JVMB36-35T WO e e 1
36....... JVMB36-36....................... Whitney KeY ......coovveeiiiieeee 7L 5 | . 1
37 ... JVMB36-37....co WO Shaft ..o s, S Sl e 1
38...... JVM836-38..........cve Full Dog. Point S&t SCreW.....xswmnsi - 1

16



39 ey TS152201 1 ovsnimesssmussien St SEIEW st vmsnssb s s oo s s MSX6.......covviee,

40........ JVMB3B-40....ccvuisipiiiniciinsn BRI s sommmessssniion v A 3 AV R YRR ST
............ INMBRBA0T wusrsesmanny: BUBHING om0 S s R S R
41 ... JVMB36-41.....oicv Spring Pin':cosedismamannasamimanannsa 77 1) i [ e ————.
42 ... JVM836-42..........ccoo O s o S D T B O S TR O
............ IIMBRBAZT.......cenwenmocnens NVOTTN s sonesnsss snsssss b i ba oo R T e B
i — JVMB36-43.......ccciiiin S e e e
,,,,,,,,,,,, JVMB3B-43T oo SR e e
A JVMB36-44..........c.oooee Flat KY ..o AXAX12 o
45, i JVMB36:45. v BUSHING om0 s 5 e 8 SRS O BB R
............ INMBBBEAET oo msesvrnne BUSHING sz sonsmmromessmmennmro s v s e 0 v A S o S S
46 ........ JVMB36-46. . S BB e sy e S T R S R TR GRS
47 ... JVMB36-47 ... C:RefAiNNg RING qoueemmrmansrmewsmasaass R R S R
48 ... JVMB36-48.........ccvveernee VWREEL ... .o i s s SR SN s T T
Sy TE— JVMB36-52.......ciiiiiiis HanN GRID........ommsunmmnmmmsasnssnsmnsnsmssss st b G B
LT R B o [t | 0T s [ —— SEESCIBW ..o MBX10..........cce
Lo 171 7 RISELY. Np———_———— Locating BIOCK .........oouiiiiii s e
o JVMB3B55 .. i Hex Socket Cap Screw ..o, MBX12....ccooi
BB JVMB3B-56....coonnninan (1= To [0 E=10=T0 [ 5] o PP Y
5E. . JVMBBB-57 i Graduated Tight NUb: .o samas e s
58........ JdVMB3B-58. . uavmes C-RetANING RING: oo e s e s s R I T S I Tt
59...... JVMB836-59.........oovi ST OW ... o T T O R e e s s
60....... JVMB36-60........ccceeeen Graduated:-SCale..........o.roowsmomssmsensmmnasississ oo AR /ol o
62....... TS-1524011 ..o SEtSCrEW ..ot M8BX8 ..o
B3z JVMBRBB3 v Tight COllAM ... e
(7, v Y [ Rt T R ——— 78 (s[5 & R | ] N
65 e INMBIB-B .o Elexible Hanale: s e ammnammnmrnmmnronsmsm s i
66 ... IVMB36-66.::uvvawmminis TEHEEHBOM o cvvrvmmavsmamemrmmss s s s A e S R AR
67 ... JVMB836-67.....cevveeeeee e BV P v s T O T B T T S S O
68........ JVMB36-68........cceeeeevvvs GastleNUL. ... R B R e
69..... JVMB36-69......ccccvvvennn. RECK SIBEVE ..ot e
............ JVMB36-B9T ... RABCK SIBBVE oo e
69-1.....JVMB836-69T-1 ........ccvvn. C-CliP. i R62 ..o
TO0:ms JVMBBE6-70...civmiimiiiminiin Bone POINt St SCrEW. oo MSEX5 ...
4 I JVMBBRG=7 1o Taper Roller Beanng emmammrmansmssammanns 30206 . rsmmsaives
71-1.... JVMB36-71-1 ......c.coeonnes Taper Roller Beanng .«:.couwnansnmmns 32008 s
T72........ JVMB36-72.....iii NUE s R B T R e
............ JVIMBEB-T2T oo NUE e et e e et e st
............ JVMB836-72TA ................... Nut Assembly (Include #72,83,98) ......c..ocooies oo
i — JVMBBB-74 ..covviivvvvmmnsansn Cross Flat Head Screw ..., M5X10 ...
T JVMBIG-T9. . ovsmmnvans Protaction: RING . oumammmmmmmmmsmsssiss s e i s s e i s v e
80........ JVMB36-80 s B o (=T (0] 0 =]
............ JVMBREEBOT sy PTOISCHON I OB v s e 5o S T S T e ST
81.......JVM836-81.......cccooveiirrnnn. Spindle’ Shaft «vmwparenrnrannr s sunpsnp s
82....... JVMB36-82.......ccocci, Full Dog Point Set Screw .........c.coooeiiviienen, MSX6 ..o
B3 0 Jo 2 12010 [ [—— SetSCreW ..o MEX6 ...
B84 e o NMBBB-8E . vnuvmsinnsnns 37 11 o L SR M12x50 ...
85w TSHE5008] wrwmrermens ElatWasher ..o annnnenrmme s MA2 o amnrmmms
86........ TS-A540081 o Hex: Nt consemameemmmemsmmsmnenn M2 o
87 ... JVMB3B-87.............oiiia Limit Platescvmsmsenmamnansnpmmamsrnms s
88....... JVM836-88.......ccvvee RIVEE .. e R R R A2 o
89...... JVMB36-89............coo SEOP BIOCK ..o e
90....... TS-1523041 ... Set SCreW ..o MEX12 ...
) | — TS-1540041 ...................... Hex. Nut........coooeeeeeeeeeeeeeeee . MB L
92 3 R 1 o100 1 T— HEX SETEW: «.coonevm s s Y, 557 - N ——
93 JVMB36-93 e 6 - | T P 2[5 1 = SR ——



94 ... JVMB36-94...........ooeenn Head Body

............ JNMBIBIAT cvmssnsis HEBA: BOOY ssnmmsmamssuamvamavssmmmmmisss s o i w252
Lo}y JVMB3IB-95:.covnmanans Cross Round Cap Screw..........cccovcvveveinnnnnnne. MEXE . comimemenni,
96 e JVMB36-96.............cocen.... Plate e s T e R R
(2 7 e NVMBI6-97omnnss s O e T T e T e T i 2 e e
98 ... JVMB36-98.............. Aluminum BIocK..........oooo BAX3 .o
102 ...... JVM836-102.............oo SetScrew ..o M5x6

18



Upper Head Assembly




Upper Head Assembly

Note: Some index numbers in this parts list have two part numbers. If your milling machine has
the serial number 0040050 and higher, use the part numbers ending with a “T". If your milling
machine has the serial number xxx0049 and lower, use the part number without the letter “T".

Index Part

No. No. Description Size Qty.
L VM-G22-1 ..o OPECEE .. cvusvssrusiarvssassrssssvmes eieasssaiosbmssasvossassans sesnassssasiarbaidhomedosssnssres 1
B VM-G22...iciieeee [ = LT = | S RSRRRURRR 1
Aol VMM 31 cnnsmnsmianas KO conom oo r s e s S e 1
............ VMENMBEAT s KO snswamasrammnmmmarsmmmimammes srmsaasanimmsarses |
B ssosiain VMM3-3canmmmannms Break Hangle: o s s s o i S et s 1
,,,,,,,,,,,, VM-M3-3T w.ooammamans Break Handlesvsmmemsmsmssasnmes wnssssmnmsssen ™
9. .. VM-M11-1 damuNBE e f e S s s s s s o 1
10........ TS-1514021 ... Hex Socket Cap SCrew ........ccccoeeevvveeeviieeennnnns MBX16......cvvveee 6
o VM-M4 .., Fixed COVEN .....ooooiiiiiiiiiie e RO 1
____________ VM-MAT e FIXEA COVET e e ]
2 [P VM-M3-5 .. Brake ROG.. ..o e 1
____________ NMMMB-E T o BIAKEIROH v nmmsmammmnsm i s |
j (< TRm— BBBOOTZZ......oovmsmumnms Ball BEANNG :ocooomienamumanammssmmsa BOOTIZE v 1
14 e NNEM2 s BIAKE e e s sty v G s W e R R DT 1
............ VMM=MZ T coommmmnmannss: BlAKS s s masemnmmmnnnsemwns 1
............ VM-M2TA.......................... Brake Assembly (Include #14,1548,49) ......... ...cccooviviiiiiininn 1
15.. . VM-M1 SO B W . e e 1
____________ KTV B = 1 o1 1 -V |
16........ VM-MGB ..., Brake DISC ....ooieeeiieieeee e e 1
y (74 S— VM=MB i snssansmmasasnzan PUIOY vssmeswunmsmssrmss s s s s S R S S B B R G 1
g oo VMM s Spindle:Shaft.....oommmmnmanansrnrmmsmma e 1
19 s VMM, s e Whithey: Key.ummanvansnmmmmsnnins 53 Gl e ——— 1
20 VM-MY:vnmnnnnnns Whithiey Key «oocsmnnnannnmnsssss BXBX32 ooy 1
21 BBOOOTZZ cio:cmnimvumini: Ball Bearing :oovnnmsmnnnsmnsnnassnss BO0TZZ vomnnnnns 1
22...... NM=MS C-Retaining RiNg .......cooooiiiiiiieeeeee e, B2 e oo v 1
23........ VM-M25 ... MOTOT ..o (1-12HP 1 PH)......... 1
,,,,,,,,,,,, VM-M25-3Ph.......ccooeeeeee. MotOr e (1-12HP 3 PH) L 1
24 ... VM-M21 .. Hex. Head SCrew...........oooooovioiieieii M10X25......ccvvvee 4
.1 T VM-M251 i Flat K&y ovenniesnnmmnnrneneaess, BXTX36 . oovvemicvnvsmnsene 1
26 VM-M19 ccnnnmnna BPUHEY .o iessame s s s s et e 0o v R R e 1
2T sovess TS=-152400 1ccimnim s SEl SOrew e aunsnmsasnnemni s MBXB v 1
28 VMM20 ssansmnmnns OO OV s s e s S e s s 1
,,,,,,,,,,,, VM-M20T oo MOOrCoOVer:: cusan s nmasnasnmmmssmmavasniii 1
PG VM-M3 snasannnynsa ROO e s e e el e e SRR 1
............ VM-M3T b RO e e ]
30........ VM-M3-1 . KO e e 1
............ VM-M3-1T o RNOD e e 1
2 ) JVM836-31B ..................... Cross Flat Head SoreW ..o 1 5) (G T ———— 3
37— VM-M12-2 ovinvvsnsmmmmsens BOVEE - uwmnoumsnmmsmn R T A LR D N e S R SR 1
33 s VNEMI 2 ccnvsnscannans Piulley HOUSING oo s i s 5 s s b s st R s s 1
7. VM-MA 21 OV BT sy R T T S e e s e 1
35 VM-DMBS .oonanannns Sele W e e R R R T S 2
36500 TS-1540081 ..y Hex: Nubsewmmermeemrmnnnsnisnnass WMHZ..........conimnensnnnsans 1
37 ... TS-1550081 ....oovee FlatWasher ... M12. e 1
38....... VM-M23-1 . St oo, T, b [ (10 JE— 1



TS-1540081 .cccvcvviiciiiiinn
TS-155008 oo
VM-M23-1 ccovccmnninnn
JVMB36-42B ..o
JVMB836-42-3Ph................
JVM836-43B ...
JVM836-44B .....................
JVM836-44-3Ph................

VM-M2-2 cvmmmamnnmns
JVMB836-US0...........co..
JVMB36-UST.......cvvnicenns

Flat Washer ..ummnmamesnmnsasnes MA2 osnmnrenormans
St rmemnasmmanmesrraresanmessenes MA2XE0 covnnmny
Switch ASSembly (TPh) oy wrsnrnarssre sy
owitch Assembly (3BN)soveemesna s T Tore e RN
Hex Socket Cap SCrew ..........ccccoocvveveeeicennn., MBX8........cooiie
Switch Cord (4C, 1PN) ..ot e
Switch Cord (6C,3Ph).........cccooovieiiiiee SRS
Belt .o P29 s
Spindle Speed Chart ... e
S o
Cross ROUNA Cap SCIeW ..o nnsnmmainmins s i ivims i
Plastic Electiical BoX.«covnwmuanunmme seannummmasnmpessy
Cross Round Cap Screw..........c.ooeoevieeienne. MESXA0L: s

21



Alqwassy maiospea]



Lead screw Assembly

Note: Some index numbers in this parts list have two part numbers. If your milling machine has
the serial number 0040050 and higher, use the part numbers ending with a “T". If your milling
machine has the serial number xxx0049 and lower, use the part number without the letter “T".

Index Part

No. No. Description Size Qty.
1 VM-I, Castle NUt............ooooooii MI12. 3
2 VM-12. HanAIE ... e 3
3 VM-12-1 Ball Handle ... e 3
4. . VM-I3. Knurled NUt.......ooo i 3
............ VM-I3T . Knurled NUL e . 3
L — MIMELS oceosnsnsssmammsmmams DHAL . cossvmmmmmmmssamensss o s v s R S S A RS 3
............ MNLIET covvmenssmmmmss IR s o s s e s S5 A T TS e e S S e D
Blesvrn VM-124 e DIEFHBIHER i G s T T e 2
____________ L B et 1~ 1 | o] (=]
1Y L P [ B e Dial Holder Assembly (Include #4,5,6,30)......c cooceviciiciinii 1
T ssmes VM Bremmmmmmransns Dial Holder: mummawrrmmrs S o 1
o e oNINEIE T v mmrmamnam B T T o] e L e Wt e R 1
............ VM-IBTA...................... Dial Holder Assembly (Include #4,.57.30) ...... ........cccoevvviiiii 1
8. ... VM-I8... Bearing Retaining Cover ... 2
9. ... TS-1515011 ... Hex Socket Cap Screw .............oococeeevee ... MBX16 .. 6
10........ VM-M26 ... LimMit Plate. ..o e 3
{ [ MMEM262T cccemsvmmassmnsenneTRIVE P conssusrommrsssss s s s v s o 7 s Y S R s S T B 6
g 7 L BBE204 . ccranminmmmsu Ball. BEAring ommmmmmmsss s 6204 .o v e 5
y VM-I ennannnsnimn Bearing Bracketivumeesmasmnansnnsasmnmnmprsisnnsss 1
10 MMAB e Bearing Bracket ..o nnnassnsaminsiaaiio. 1
16 ... VM-J11 Bearing Block ... SO 1
17 VM-13 Hex. Socket Screw ..o M1OX16................... 8
18........ VM-I12 i, Taper Pin ..o @8x130 ..o, 6
11— TS 1902 e nmmmsmans Hex Socket Cap Screw ... 1LY L )
{6 JSIN |V /\Y L2 12 15226 | J— Flat SCraW... cuvimescamsw s (1[5} (S —— 2
2T MM s WHIHBY KeV mwanmmmmmmmmamrseens e ) &5 L e 3
22 VM08 vsmnsmsannmams B AT S OTRIW s vsve s s s S Y B O e DS S T 1
23y VM-S sz O AT S ORBW sor s e e i L S S e T s 1
240 VM=J28. oo v Féed Nut Bracket o ensnmasnmiiiig 1
25....... VM-J26-1 ..o, Feed Screw NUL.........ooooii e e 1
26 ... VM-J26....ccoii, Feed Screw NUL........oooooii e e 1
27 .o TS-1514021 ..o, Hex. Socket Screw ... MBX16.........cc.co... 16
28 ... VM-J25-1 .. Feed Screw NU. ... 1
7L [R— VMEIZS e nas Feed Screw NUL.......ooo e e 1
30 RTL T 1S FCTSTE B 1) S — ] 07 oL e e O S S 3

23



N
Q]

7 & &
b 0\ 4 .,,./; S
\ _ | \4 // - /

<+
0 o

o

24



Base Assembly

Note: Some index numbers in this parts list have two part numbers. If your milling machine has
the serial number 0040050 and higher, use the part numbers ending with a “T”. If your milling
machine has the serial number xxx0049 and lower, use the part number without the letter “T".

Index Part

No. No. Description Size Qty.
 [R— MM-EL cvnmmsmmamns VNOEI GBS v s o o e e B R B A P 1
____________ VM-ENIT ccnnnnneana- WO GBAR cnsvmnnmmnmmsnm s s s s sssnrws imsvmmsayme 1
L MM-LA3 cnnamenaaas Taper PiRcornmmsmnnsmsesasasnn O8x150 5.y 1
R TS-1805031 covvnsmn Hex Socket Cap Screw ...........ccoveveevvveciinieen, MI0X25 e, 3
4. ... MM, o e A A O B s i i i i s sesb st i s s A A A e 1
4-1....... VM-L10-1 o Graduation Dial Plate ............cccooooiiiiee e 1
L A— VM-LS... Taper Pin ..o @8x130 ... 2
(S H— TS-1515011 ..o Hex Socket Cap Screw ..., MBX16........coen 8
7 B— VM-L15 . R Lo e 1
8. ... JVMB836-08B...........co..o... Eye Bolt ... M1B......oiii 1
L2 CR— V1,7 = L — TUITEE o 1
g [§ e MM-LS s ammmnssmmmmm: TUTEEGIE: cxvmommmsmrmssn oy S S S o i P R e T A S0 1
3 By (RS VM-L1-1 ... 3] o 1
............ L 1 I i Tt 4 11 o o |
120 MM-L s cesnnammanans HaNAIE s s s s e e 1
............ NM=EIT . e sensmmrnsHaNd B s s e e o (]
13....... VM-L3... Pinion Shaft ... e 1
............ VM-L3T ... Pinlon Shaft o e ]
____________ VMELSTA s EINOH Shalt Assembly {Incliuder #1112, 1 3). oo cmmmmmmmmmemssnna 1
i O V11T, BN . ————— Full Dog Point Set Screw .............oocoovvveennnnne. MBXA2..coo i1
3 [ — TS1850081 wonpemnmnuns Flat Washer....ccavasmammanamnsmemm MA2% e smmevamea 4
Vs VM=KAZ5 o amenanaaes Stud (S/N:0040063 & lower)..........ccccceevveenn.. M12X105:c e 4
,,,,,,,,,,,, VM-K12N oo Stud (S/N:0040064 & higher) e MI2XM15 00000000004
18........ JVMB36-18B .......ccvve Adjustable SCreW..... ... 6
19....... TS-1523021 .o St SCIrEW ..o MBX10.......ooon 2
19-1.....TS-1540041 ............ooo. HexX NUt......ooo e MB.. .. 2
20........ VM-L4..... Lock Handle.........c..oooooioeee M10x40..................... 5
21 MM-LT oo Graduated. Seale......oovmemmmmmnnrr s 1
22 VM-ET-L o Rivet D2, s ommrvnmmnmenson 7
23 e NN e SPIEr AT v v e I STV 1
24 .. NN-K9 onomensnnnmmes B A S e s T R R R R 1
25....... NMKAT.....coimisaananns Eimit plate s nmn s mms e s S A T S 2
26....... MN=KS - snnima e Pl Al s e T T R T R 1
7 JVM836-27B .......oooeee Gross Flat Screw ... i i i MBX6...............cco 22
............ JVMB836-27BT................... Cross Round Cap Screw............ccoocoeeeeeee . M5X12 B
2B e V() [ < [ T ———— PIALE ocooniciimsmmmmmsmmimm o v v s e o S e A S S R 2
29 JVMBIB-29..c.coviivvvvvinin Hex: Socket SEreW. . mnmsnnmnsnas MBI ez o 2
B30z NM-H29:mmmnrmes ElEVARGNGE: s s s s s S T S e i 1
5] . TS-15230071 ivvanavsann S SO OW s s MBX1 5. csmann 1
32..... VM-H30 ... Elevation Screw . Stand .. s St st st 1
33....... VM-H30-1...... Hex Socket Cap SCrew .............ooooeiiieen M10x30..................... 2
4. VM-K2 .. Strainer Net . 2
5 L — VM-I137 T A o 1
i C S— VM-IAD s DI PIHGS e s 38PT 2



VM-J37-1
VM-J37

TS-1514031

JVM836-B81
VM-139 ........
JVMB836-B83
JVM836-B84

JVM836-B85 .........

JVM836-B86
JVYMB36-B89
JVM836-B90
JVM836-B91

Wiper

Shoe

Spring Washer............ooooiii

Flat Washer

Straight Bevel Gear

Ball Bearing
Whitney Key
Shaft

C-Retaining
Dial Holder
Dial Holder

Dial Holder Assembly (Include #66,67,68,69,71,90)

Dial
Dial

Ring

Table Stop Bracket
Hex Socket Cap Screw

Bearing Block
Hex Socket Cap Screw

KRUEBNUE co o mis s an s aniee rass s s S g anses

Knurled Nut
Clutch Insert
Clutch Insert
Hand Lever
Hand Lever
Hand Grip

Ball Bearing
Elevating Sc

Key

Cross Round Cap Screw
sssmenee: GIOSE ROUNAC AP SCréW. e s

Lock Handle

rew

Straight Bevel Gear
Straight Bevel Gear

Upper Chip Guard ... ...



One Shot Lubrication System

Index Part

No. No. Description Size Qty.
y [T MV et | ———— Hand-Oiling PUMD s s s s s s s g 1
Lo JVMB36-ALMP .................. AN, BIDE. s s o o S e G 1
T JVYMB36-DB..ciivviniiaina Qi Regulating Distributor:..c.usnnunmmanssannannsssssssaas 1
Ao JVMB3E-T . cnsamnnaa B o g | E T 1
B, JVMBIG-EST s Elexible Steal Tube e i B e i ennps s 1
(ST JVM836-CJ ... Check JOINt... ... e 2
T ocevenmnson JVMB36-EJ ... EIBOW JOINt ...t e 2
10........ TS-1514021 ..o Hex Socket Cap Screw ..........oocoevviviieeincnn. MBX16.........ccvveee 4
g 1 [— TS-1503061 .....ccovvvierres Hex Socket Cap Screw ..........ccccvveevvieeeneeen. M6x25....................... 2
12 HEST 210 2] 0] o H——— Hex Socket Cap Screw ..........ooooiviiinne . MBY25 .. ..o smusmmmns 1

B-Longitudinal Slide Way L-Cross Slide Way

Longitudinal Feed Nut Bracket Cross Feed Nut Bracket
F-Longitudinal Slide Way Cross Slide Way

=
'ﬂ 5 z|

i
R-Knee Slide Way

L-Knee

27



Wiring Diagram

220V/230V
Power

3 Phase 4/8 Poles Wiring Diagram

Model No. JVM-836-3

High Volt
220/230V
Power

Model No. JVM-836-1
1 Phase Wiring Diagram

Low Volt
110/115V
Power

r——-

s —— —_—— ——

L —

28

Lo e e i s v e






